

療法名	薬剤名	投与量	1クール
Bev単剤	アバスチン	1 0 mg/kg	1 4 日
Bev単剤	アバスチン	1 5 mg/kg	2 1 日
Temozoromide療法 (初発)	テモダール	7 5 mg/m ²	2 1 日
Temozoromide療法 (初回 維持)	テモダール	15 0 mg/m ²	2 8 日
Temozoromide療法 (継続 維持)	テモダール	2 0 0 mg/m ²	2 8 日